
MODEL:HW2765VA

PARTS BREAKDOWN
HOT WATER PRESSURE WASHER

1



MODEL:HW2765VA

PARTS BREAKDOWN
HOT WATER PRESSURE WASHER

2

14

13

9

8

6

1

5

12

4

2

3

7

10

11

19
17

18

15

16

20

Control Panel



MODEL:HW2765VA

PARTS BREAKDOWN
HOT WATER PRESSURE WASHER

3

ITEM PART NUMBER DESCRIPTION QTY.

1 N/A Vanguard 200 Engine, for HW2765VA 1
2 85.129.005H Pump Assembly, AR RCV3G27-F7 1
3 85.601.044 6 Gallon Diesel Fuel Tank 1
4 59.120.000 12V DC Burner, MSR 1
5 59.000.300 Coil, Hot Wash, Small 1
6 59.000.301-BLK Black Stack Cap for Small Coil 1
7 59.000.302-BLK Black Bottom Ring for Small Coil 1
8 85.238.251 50’ x 3/8” Double wire braided rubber hose 1
9 85.205.026 5000 PSI Gun for Hot Water Use 1

10 85.604.104 Brake Assembly 1
11 85.603.002 Battery 1
12 85.400.000 Chemical Injector, Assembly 1
13 85.504.028 Toggle ON/OFF Switch DPST 1
14 85.400.071 Thermostat with Inner Probe 1
15 59.000.303 Insulation Top 1
16 59.000.304 Insulation Bottom 1
17 59.000.123 Fuel cap 1
18 85.660.054BF Wheel 4
19 85.300.003 Unloader MV540 1
N/S 59.000.102 Low Voltage Inhibitor (LVI) 1
N/S 59.000.104 Diesel inline fuel filter 1

ACCESSORIES

8 85.238.251 50' x 3/8" Double wire braided rubber hose 1
9 85.202.109 Hot water rated gun, 5000 PSI 1

20 85.202.026 36" Insulated wand 1
N/S 85.210.035G Spray nozzle set: 0°, 15°, 40°, Soaper 1



MODEL:HW2765VA

PARTS BREAKDOWN
HOT WATER PRESSURE WASHER

4

MSR-DC WAYNE 
59.120.000

ITEM #. PART #. DESCRIPTION
1 59.121.001 MOTOR
2 59.121.002 COUPLING
3 59.121.003 FUEL UNITS
4 59.121.004 FUEL SOLENOID
5 59.121.005 ELECTRODE  ASSEMBLY
6 59.121.006 IGNITER
7 59.280.100B FUEL NOZZLE

1

6

4

3

2

7

5



MODEL:HW2765VA

PARTS BREAKDOWN
HOT WATER PRESSURE WASHER

5

PUMP
85.129.005H

A.R. North America, Inc. • www.arnorthamerica.com • info@arnorthamerica.com

Parts Breakdown

 Pos Code Description Qty Pos Code Description Qty

Special Parts / KitsRepair Kits

Parts Breakdown

 Pos Code Description Qty

 Code Description Qty

  3200110 Valve cap (216 in/lbs) 6
 1 3201430 Valve cap Threaded 1/8” (216 in/lbs) 6
 2 1200690 O-Ring Ø 15.6x1.78 6
 3 2769050 Complete valve (92 in/lbs) 6
 4 800410 Screw   M6x40 8
 5 1381550 Washer 8
 6 3200100 Head 1
 7 180101 O-Ring Ø 17.5x2 1
 8 820361 Plug 1/2” G (354 in/lbs) 1
 9 740290 O-Ring Ø 14x1.78 1
 10 1980740 Plug  3/8” G (221 in/lbs) 1
 11 2760220 Ring 3
 12 1342761 Gasket 3
 13 3200160 Piston guide 3
 14 3200690 Gasket 3
 15 3200700 Ring 3
 16 770590 O-Ring Ø 21.95x1.78 3
 17 3200150 Piston guide 3
 18 3200010 Pump body 1
 19 1780490 Bearing 1
 20 1260790 Snap ring 2
 21 1780550 Snap ring 1
 22 395081 O-Ring Ø 47.30x2.62 1
 23 3200090 Disc 1
 24 3200080 Oil indicator 1
 25 3200070 Cover 1
 26 1200430 Screw  M6x16 (92 in/lbs) 8
 27 3201890 Vented oil cap 1
 28 1260110 Nut  M8 (106 in/lbs) 3
 29 1260100 Washer 3
 30 1260120 Piston 3
 31 1260091 Spacer 3
 32 1260460 Seal 3
 33 480480 O-Ring Ø 4.48x1.78 3
 34 3200060 Piston guide 3
 35 3200040 Conrod 3

 36 1780050 Conrod pin 3
 37 2760280 O-Ring Ø 101.27x2.62 1
 38 3200030 Rear cover 1
 39 820510 O-Ring Ø 10.82x1.78 1
 40 880581 Plug  1/4” G 1
 41 3200220 Screw  6x16 4
 43 1321190 Bearing 1
  3201200 Crankshaft  - Hollow Shaft m1
  3200860 Crankshaft  - Hollow Shaft l1
  3201180 Crankshaft  - Hollow Shaft u1
  3201170 Crankshaft - Hollow Shaft n1
  3200350 Crankshaft - Hollow Shaft ³1
 44 3200340 Crankshaft - Hollow Shaft «1
 45 480671 Seal 1
 49 3209201 Complete head assembly 1
  1579 Flange (F7) 1
 77 1584 Flange (F8) 1
 78 1200430 Screw 4

  AR64516 Oil 2 
 Oil CapaCity - 9.81 Oz

Legend
 Ø 15 Ø 15 Ø 15
 For m For l For u
 RCV2G25E RCV3G25E RCV2G22D
   RCV2G25D

 For n	 For ³ For «
 RCV25G27D RCV3G25D RCV35G25D
  RCV3G27D

Repair Kits

3(6)

30(3)

12(3)
Oil Seals
Kit 42474

O-Rings
Kit 42470

2(6)

7(1)

9(1)

16(3)

37(1)

39(1)

22(1)

33(1)

Water Seals
Kit 42476

32(3)Valves
Kit 2186

45

Pistons
Kit 42475 Support Ring

Kit 2191

11(3)
16(3)

14(3)
15(3)

4 5 6 7 8

1
2

11

19
20

21
22

23
24

25

12
13

14
16

28
29

30

34

3
10

27

9

1

2
3

15
17 18

26

31
32

33

35
36 37

39
40

41

38

43

20

44

45 77

TYPE F8

78

43

20

44

45
77

TYPE F7

78

49

RCV 3400 Rpm



MODEL:HW2765VA

PARTS BREAKDOWN
HOT WATER PRESSURE WASHER

6

WIRING DIAGRAM

D
R

A
W

N
:

V
incent R

o
yer

D
A

T
E

:
20

22-0
5-17

P
R

E
P

A
R

E
D

 F
O

R
:

C
M

R
E

V
IE

W
E

D
 B

Y
:

D
N

R
E

V
IS

IO
N

 #
6

D
A

T
E

 20
22-0

5-17

LO
C

A
T

IO
N

:
P

R
O

JE
C

T
 #

:

M
A

C
H

IN
E

 S
C

H
E

M
A

T
IC

B
E

 P
O

W
E

R
 

E
Q

U
IP

M
E

N
T

S
H

E
E

T
 2 O

F
 4

H
W

276
5V

A
 W

IR
IN

G
 H

A
R

N
E

S
S

S
H

E
E

T
:

P
R

O
JE

C
T

:

C
O

N
T

R
O

L E
N

C
LO

S
U

R
E

B
U

R
N

E
R

 E
N

C
LO

S
U

R
E

BB
AA

TT
TT

EE
RR

YY

YY
44

WW

SS
22

SS
11

BB
AA

TT
TT

EE
RR

YY
  

DD
IISS

CC
OO

NN
NN

EE
CC

TT

22
00

AA
  

BB
RR

EE
AA

KK
EE

RR

PP
11

DD
PP

SS
TT

BB
UU

RR
NN

EE
RR

  
SS

WW
IITT

CC
HH

YY
22

YY
33

YY
11

PP
22 PP

33

AADD
EE

33

EE
11

LL
OO

WW
  

VV
OO

LL
TT

AA
GG

EE
IINN

HH
IIBB

IITT
OO

RR

KKJJ

BB

NN

TT
HH

EE
RR

MM
OO

SS
TT

AA
TT

II

BB
UU

RR
NN

EE
RR

  
AA

SS
SS

EE
MM

BB
LL

YY

LL
22

LL
11

CC
22

PP
RR

EE
SS

SS
UU

RR
EE

  
SS

WW
IITT

CC
HH

GG
RR

OO
UU

NN
DD

BB
OO

LL
TT

FF
55FF

22

GG
OO

MM
22

MM
11

FF
11

QQ

MM
33

XX

CC
11

EE
22

M
U

L
T

I-C
O

N
D

U
C

T
O

R
 

C
A

B
LE

FF
UU

EE
LL

  SS
OO

LL
EE

NN
OO

IIDD

BB
LL

OO
WW

EE
RR

FF
33

PP
44

VV
OO

LL
TT

AA
GG

EE
  

RR
EE

GG
UU

LL
AA

TT
OO

RR

GG
RR

OO
UU

NN
DD

BB
OO

LL
TT



MODEL:HW2765VA

PARTS BREAKDOWN
HOT WATER PRESSURE WASHER

7

If you need technical assitance call:

1-866-850-6662
(8:00am - 4:30pm PST, Mon - Fri)


